Z¥4 McCULLOCH'

SPARE PARTS LIST

CHAIN SAWS

CS42STE, 967320801, 967320802,
2018-11



STARTER CS42STE, 967320801, 967320802, 2018-11

NOTE: The product will be equipped with one of the starter assembly types shown. Select the correct part(s) for your particular product.

SPRING ASSIST STARTER ASSEMBLY DETAIL TWO PIECE STANDARD STARTER ASSEMBLY DETAIL EPS (SLOW PULL) STARTER ASSEMBLY DETAIL

M %719

, @ AWARNING
All repairs, adjustments and

maintenance not described in
the Operator's Manual must be
performed by Qualified Service
Personnel.




STARTER

a B wOwN =

(<)

10
11
12
13
14
15

16
17
18
19

585 94 52-02
585 94 52-01

586 86 72-01

576 65 78-01
530 02 11-61
545 00 61-08

545 01 00-09

580 97 36-01
530 01 60-80

530 02 11-80

530 05 96-77
53002 11-79
580 97 36-01
530 01 60-80
58159 47-01
53002 11-79
584 40 01-03

586 10 71-01
530 01 60-80
586 10 97-01
53002 11-79
594 09 04-01

FAN HOUSING
FAN HOUSING

FAN HOUSING

SPRING
ROPE
HANDLE

HANDLE

STARTER PULLEY
SCREW

SPRING

SLEEVE

SCREW

STARTER PULLEY

SCREW

HUB

SCREW

PULLEY, SLOW-PULL STARTER

SPRING
SCREW

HUB

SCREW
SERVICE KIT

CS42STE, 967320801, 967320802, 2018-11

FAN HOUSING (POULAN) 1

FAN HOUSING (POULAN

PRO)

FAN HOUSING
(MCCULLOCH)

STARTER SPRING
STARTER ROPE
STARTER HANDLE

HANDLE AND ROPE
ASSY

PULLEY (SPRING-
ASSIST STARTER)

PLASTITE SCREW

TORSION SPRING
(SPRING ASSIST
STARTER)

HUB (SPRING ASSIST
STARTER)

SHOULDER SCREW

PULLEY (TWO-PIECE
STARTER)

PLASTITE SCREW

HUB (TWO-PIECE
STARTER)

SHOULDER SCREW

PULLEY (SLOW-PULL
STARTER)

POWER SPRING (SLOW-

PULL STARTER)
PLASTITE SCREW

HUB (SLOW-PULL
STARTER)

SHOULDER SCREW

SLOW-PULL STARTER
PULLEY ASSY

1

34

2.15.16.
17.18.19



CARBURETOR CS42STE, 967320801, 967320802, 2018-11




CARBURETOR CS42STE, 967320801, 967320802, 2018-11

1 58530 91-01 GASKET CYLINDER GASKET 1

2 58736 04-01 SCREW f"g\;EW MBI

3 587007301 PLATE ADAPTOR PLATE 1
ALUMINUM ADAPTOR

4 5870122-01 PLATE Al 1

5 585317401 SEAL CARBURETOR ADAPTER
SEAL

6 58543 62-01 THROTTLE WIRE ASSY THROTTLE WIRE ASSY 1
RUIXING FE

7 590 80 08-01 CARBURETTOR CARBURETOR 1
ASSEMBLY

8 587120401 BOOT RUBBER BOOT 1

9 5871274-01 SCREW SCREWMS-0.8 X 23.5MM 4

10 58543 61-01 CAP THROTTLE WIRE CAP 1
SCREW M4 X 1.41 X

11 5450035-11 SCREW o 2

12 580727102 FUEL HOSE FUEL LINE KIT 1

13 5870224-02 PURGE BULB RUIXING PURGE BULB 1
RUIXING AIR VALVE

14 586 3935-01 VALVE ooy 1

15 58647 10-01 SHIELD HEAT SHIELD 1

16 585 3154-01 HOUSING AIR FILTER HSG 1

17 530 0161-01 NUT NUT 1
IGNITION SWITCH

18 530 0579-08 SPRING e 1
FE IGNITION SWITCH

19 58547 15-01 LEVER e 1

20 530 0160-80 SCREW SCREW 1

21 5853157-01 FILTER FILTER ELEMENT 1

22 58650 19-01 COVER FILTER COVER 1

23 58549 14-01 KNOB CHOKE KNOB ASSY 1

24 58647 05-01 PLATE CARBURETOR PLATE 1

25 530 0162-69 SCREW SCREW 1

26 54522 71-01 SCREW SCREW 1

27 595 9529-01 BRACKET CLIP LOCK BRACKET 1
GASKETS AND SEALS

B 596 78 66-04 SERVICE KIT A 1

- 596 78 66-03 SERVICE KIT CARBURETOR SERVICE

KIT



ACCESSORIES CS42STE, 967320801, 967320802, 2018-11

[N\ Accessories
Zubehédre
Acceccoires
Acessorios
Tillbehor

530 01 59-06 *

* compl 530 01 43-81




ACCESSORIES CS42STE, 967320801, 967320802, 2018-11

53001 43-81 FELLING DOG 1
530 01 59-06 SCREW 1



CHASSIS / FRAME CS42STE, 967320801, 967320802, 2018-11

A WARNING

All repairs, adj and mail

not described in the Operator’s Manual
must be performed by qualified service
personnel.




CHASSIS / FRAME CS42STE, 967320801, 967320802, 2018-11

1 53001 61-53 SCREW CAPTIVE SCREW 3

CYLINDER SHIELD
2 586 56 14-02 SHIELD (MCC/PP) FE CARB

REAR ISOLATOR
58500 57-01 SPRING SPRING

4 530 01 64-43 SCREW SCREW 1

SCREW M5.38-

5 530 0164-32 SCREW 14X22 225MM 2
SCREW M5.38-

6 530 0164-32 SCREW 14X22.225MM z

7 530 0159-06 SCREW SCREW 2
SCREW M5.38-

8 530 0164-32 SCREW 14X22.225MM &

9 58827 46-01 SPRING HANDGUARD SPRING 1
SCREW M5.38-

10 530 0164-32 SCREW 14X22 225MM “

11 544 11 12-04 TANK CAP ASSY TANK CAP ASSY 2



CS42STE, 967320801, 967320802, 2018-11

CLUTCH

not described in the Operator’s Manual

must be performed by quallfied service

All repalrs, adjustments and maintenance
personnel.

A‘X\MARMNG




CLUTCH CS42STE, 967320801, 967320802, 2018-11

CLUTCH WASHER KIT

1 53007 19-45 KIT (INCL. 3) 1
CLUTCH DRUM

2 5016283-01 CLUTCH DRUM ASSY LT 1
CLUTCH WASHER KIT

3 53007 19-45 KIT (INCL. 1) 1

4 530 0164-32 SCREW SCREW 4

5 53007 18-93 KIT CHAIN BRAKE KIT 1

6 530 0579-07 CLUTCH ASSY CLUTCH ASSY 1
LARGE CLUTCH

7 530 0164-19  WASHER WASHER 1

8 5300579-10 PLATE BAR MOUNTING BAR MOUNTING PLATE 1

9 586 56 12-01 GUARD HANDGUARD 1
CHAIN 91PX 14 IN 3/8

10 57957 95-01 SAW CHAIN 52DL (MCCULLOCH) 1
CHAIN 91PX 16 IN 3/8

10 57957 99-01 SAW CHAIN 56DL (MCCULLOCH) 1
BAR MCCULLOCH 14 IN

11 582280101 BAR (36 CM) 1
BAR MCCULLOCH 16 IN

11 5822801-02 BAR (40 CM) 1

12 53007 18-91 KIT OIL PUMP KIT 1

13 5452271-01 SCREW SCREW 2

14 530 0579-31 OIL PUMP ASSY OIL PUMP ASSEMBLY 1

15 5300378-20 WORM GEAR WORM GEAR 1

16 530 05 79-24 ASSEMBLY OIL PICK-UP ASSEMBLY 1



CLUTCH COVER CS42STE, 967320801, 967320802, 2018-11

A WARNING

All repairs, adjustments and
maintenance not described in
the Operator's Manual must be

performed by Qualified Service
Personnel.




CLUTCH COVER CS42STE, 967320801, 967320802, 2018-11

1 52550 15-01 CLUTCH COVER 1 3
2 577 3144-01 ASSEMBLY KNOB LEVER 1
3 52550 18-03 WHEEL 1

577 3150-02 CLUTCH COVER 1 13



CS42STE, 967320801, 967320802, 2018-11

CYLINDER

A WARNING

All repalrs, adjustments and maintenance

not described In the Operator’s Manual
must be performed by quallfied service




CYLINDER CS42STE, 967320801, 967320802, 2018-11

"SPARK PLUG BRISK
585 35 82-01 SPARK PLUG M14x1,25 HQT-1" 1

"CYLINDER KIT (INCL.

_

2 53007 18-84  KIT S A 1
3 5450154-01 INSERT RIGHT INSERT (GRAY) 1
4 545015301 INSERT LEFT INSERT (BLACK) 1
5 5018090-01 MUFFLER ASSY MUFFLER ASSY 1
6 530016338 BOLT MUFFLER BOLT 2
7 54508 17-01 SPARK ARRESTER SPARK ARRESTER ASSY 1
"PISTON KIT (INCL.
8 582023101 SERVICE KIT L S
9 54516 04-01 PISTON RING PISTON RING 1
10 5300156-97 LOCKING RING PISTON PIN RETAINER 2
CRANKSHAFT & CON
11 587602501 CRANKSHAFT A 1
CRANKSHAFT BEARING
12 530056363 BEARING AR 2
13 586 1205-01 CRANKCASE CRANKCASE CAP 1
1 545016308 FLYWHEEL ASSY FLYWHEEL ASSY 1
15 530015127 WASHER FLYWHEEL WASHER 1
16 530016134 NUT FLYWHEEL NUT 1
17 58536 56-01 STRAP GROUND STRAP 1
18 54508 1501 BOLT CYLINDER BOLT 4
19 583 94 49-03 MODULE IGNITION MODULE 1
20 530 0164-32 SCREW SCREVY MS.38- 1

14X22.225MM



CS42STE, 967320801, 967320802, 2018-11

HANDLE

‘k“MRMNG

must be performed by quallfied service

not described In the Operator’s Manual
personnel.

All repairs, adjustmesiis and malntsnance




HANDLE CS42STE, 967320801, 967320802, 2018-11

1 58543 54-01 HANDLE FRONT HANDLE 1
2 5854359-02 TRIGGER TRIGGER (BLACK) 1
3 58543 60-02 THROTTLE LOCKOUT LOCKOUT (BLACK) 1
4 58540 94-01 HANDLE REAR HANDLE 1
5 58518 73-01  SPRING TRIGGER SPRING 1
6 530 0159-06 SCREW SCREW 4
7 58543 57-01 HANDLE REAR HANDLE COVER 1
8 530 0163-49 SCREW SCREW 3
9 54522 71-01 SCREW SCREW 1
10 54520 46-01 CLIP CLIP 1
11 54520 45-01 SCRENCH COMBINATION TOOL 1



